

Houston Tubulars, Inc. Receiving Report Cover Sheet

Date: 8/27/2026

W.O. #

P.O. #:

MV

R# H

61-110585

JD FIELDS

MILL:

[illegible]

Trucking Co:

Comments:

Prepared by:

WO#

POST BOOK

INV.#

DJH

Unload Information Sheet

Date: 8 / 27 / 2026

B.O.L.#

Customer:

JD FIELDS

Ship Name/Railcar/Truck In: 61-110585

Receiver # RH

TRUCK:

HALESTAD

Work Order # :

Mill:

	# of Pieces Counted	Size	Wall	Length	Type	Grade	Ends	PT#	PO #	Rack	# of Bundles on Receiving Paperwork	# of Pieces on Receiving Paperwork	Matches (Y)ES OR (N)O
1	24	4"	0.337	DRL	ERW	X52	FBE	ST-79347-17	N/A	X2-3			
2													
3													
4													
5													
6													
7													
8													
9													
10													
11													
12													
13													
14													
15													

Unloaded by:

Time Started

Time Finished

Comments:



RA3717

HAYES #010

Bill of Lading

Print Date: 08/27/2026 @ 08:52 AM

Driver/Operator: BERT

Truck Log ID: 68002

Carrier Name: S2 HAYES HOT SHOT

Vehicle No: 10

Log Destination: N/A

Shipping Date: 08/27/2026 @ 08:41 AM

Destination: JD Fields

N/A

MRN: 30671

Released By: Andrea Bolletino

Release #1: 61-110585

Release #2:

Reference #1:

Reference #2:

Reference #3:

Material ID (Cust Ref #)	Material Description	Pieces	Length	Weight	Prot Wt.	Total Weight
WC5899-01 (4096-A)	LINE PIPE LINE PIPE - 4.5" x, 0.337 wall, API 5L X52M, PLAIN END, BEVELED, DRL, Seah Korea, HFW, Coated, Dual Layer FBE,	1	42.00	630.00	0.00	630.00
WC5899-01 (4096-A)	LINE PIPE LINE PIPE - 4.5" x, 0.337 wall, API 5L X52M, PLAIN END, BEVELED, DRL, Seah Korea, HFW, Coated, Dual Layer FBE,	23	964.30	14,464.50	0.00	14,464.50
Total Load		24	1,006.30	15,094.50	0.00	15,094.50

Comments:

-- TIME IN: 7 AM

- FINISHED LOADED TIME: 8:25 AM

I Certify that the above material was completed as noted:

CARRIER DRIVER/ MTR'S X:

TRD'S by Sean Systems Corp. Houston, Texas (C) 1991-2026

Page: 1 of 1

EMPLOYEE:

TRK110



Truck Tally Report

Carrier Name: S2 HAYES HOT SHOT
Vehicle No: 10
Driver/Operator: BERT

Log No: 68002
Material ID: WC5899-01 (4096-A)
Date / Time In: 08/27/2026 @ 08:43 AM
Date / Time Out:

Customer: JD Fields		Master Reserve No: 30671	
Reserved By: Andrea Bolletino		Destination: N/A	
City / State: ,			
Customer 61-110585 Reserve No 1:		Customer Reserve No 2:	
Additional Reference:			
Rack No: G-41 (C)	Description: LINE PIPE - 4.5" x, 0.337 wall, API 5L X52M, PLAIN END, BEVELED , DRL , Seah Korea, HFW,		

Jt#	Tally	SerialNo	HeatNo	Jt#	Tally	SerialNo	HeatNo
1	42.00	20	V40809				
2	42.00	21	V40809				
3	42.00	17	V33704				
4	42.00	18	V33704				
5	42.00	1	V40809				
6	42.00	2	V40809				
7	42.00	3	V33704				
8	42.00	4	V38139				
9	42.00	5	V40809				
10	42.00	6	V38139				
11	42.00	7	V38139				
12	42.00	8	V40809				
13	42.00	9	V33704				
14	42.00	10	V40809				
15	42.00	11	V33704				
16	42.00	12	V40809				
17	42.00	13	V40809				
18	42.00	14	V38139				
19	42.00	15	V4809				
20	42.00	19	V4809				
21	40.30	38	V4809				
22	42.00	39	V38139				
23	42.00	40	V38139				
964.30							

	Quantity	Total Length	Pipe Weight	Protector Weight	Total Weight
Total Tallies	23 pcs	964.30 feet	14,464.50 lbs	0.00 lbs	14,464.50 lbs



Truck Tally Report

Carrier Name: S2 HAYES HOT SHOT

Vehicle No: 10

Driver/Operator: BERT

Log No: 68002

Material ID: WC5899-01 (4096-A)

Date / Time In: 08/27/2026 @ 08:43 AM

Date / Time Out:

Customer: JD Fields		Master Reserve No: 30671
Reserved By: Andrea Bolletino		Destination: N/A
City / State: ,		
Customer 61-110585 Reserve No 1:		Customer Reserve No 2:
Additional Reference:		
Rack No: CR#1 (C)	Description: LINE PIPE - 4.5" x, 0.337 wall, API 5L X52M, PLAIN END, BEVELED , DRL , Seah Korea, HFW,	

Jt#	Tally	SerialNo	HeatNo	Jt#	Tally	SerialNo	HeatNo
1	42.00	16	V33704				
	42.00						

	Quantity	Total Length	Pipe Weight	Protector Weight	Total Weight
Total Tallies	1 pcs	42.00 feet	630.00 lbs	0.00 lbs	630.00 lbs

4096-A JD Fields

MILL TEST &
INSPECTION CERTIFICATE
S&AH Steel

HEAD OFFICE: SEAH TOWER, 45 YANGJINVA-RO, MAPO-GU, SEOUL, KOREA
POHANG PLANT : 136, GODEONG-RO, NAM-GU, POHANG, KOREA

PAGE : 1 / 3		DATE OF ISSUE : 2025-04-29	
CERTIFICATE NO. : #1202505-066-060729(S01863)		L/C No. (PO No.) : POS510001291-1309	
COMMODITY : H.F.W STEEL PIPE		CUSTOMER : SIXGEN TRADING COMPANY LLC	
SPECIFICATION : API 5L X52M PSL2(460)/ASTM A53B(2023)/ASME SA53B(2023)		SHIPPER : SEAH STEEL AMERICA, INC.	
NO. : 1		TYPE : BBE	
HEAT NO. (BATCH NO.) : V40791 (SA24142040)		ORDER SIZE : 4.1/2" X 0.237" X 42,000 FT	
NO. : 2		TYPE : BBE	
HEAT NO. (BATCH NO.) : V38135 (SA24151020)		ORDER SIZE : 4.1/2" X 0.237" X 42,000 FT	
NO. : 3		TYPE : BBE	
HEAT NO. (BATCH NO.) : V40089 (SA24152070)		ORDER SIZE : 4.1/2" X 0.337" X 42,000 FT	
NO. : 4		TYPE : BBE	
HEAT NO. (BATCH NO.) : V38139 (SA24152080)		ORDER SIZE : 4.1/2" X 0.337" X 42,000 FT	
NO. : 1		TYPE : BBE	
HEAT NO. (BATCH NO.) : V40791 (SA24142040)		ORDER SIZE : 4.1/2" X 0.237" X 42,000 FT	
NO. : 2		TYPE : BBE	
HEAT NO. (BATCH NO.) : V38135 (SA24151020)		ORDER SIZE : 4.1/2" X 0.237" X 42,000 FT	
NO. : 3		TYPE : BBE	
HEAT NO. (BATCH NO.) : V40089 (SA24152070)		ORDER SIZE : 4.1/2" X 0.337" X 42,000 FT	
NO. : 4		TYPE : BBE	
HEAT NO. (BATCH NO.) : V38139 (SA24152080)		ORDER SIZE : 4.1/2" X 0.337" X 42,000 FT	

We hereby certify that the material herein has been made and tested in accordance with above specifications and the results of all tests are acceptable.
In case of dispute over other than the indicated on this certificate may cause safety hazard and/or monetary problems.
All copyrights belong to SeAH and there will be legal liability if someone else forges this MTC.
This mill test report is not related to the accreditation standard (KS Q 184-1HC 17025, operation instructions and etc.) and KQ-AS accreditation.

J. M. Kim
Manager of Q.M Dept.
SeAH

CERTIFICATE NO. : P1202305-0066-000720(503) (K&I)

COMMODITY : H.F.W STEEL PIPE

SPECIFICATION : API SL X52M PSL2(666)/ASTM A53B(2024)/ASME SA53B(2023)

MILL TEST & INSPECTION CERTIFICATE

S&AH Steel

HEAD OFFICE: SEAH TOWER, 45 YANGGIWA-RO, MAPO-GU, SEOUL, KOREA
POHANG PLANT : 136, GODEONG-RO, NAM-GU, POHANG, KOREA

DATE OF ISSUE : 2024-04-29

L/C No. (P.O No.) : P025100017(9)-1(209)

CUSTOMER : SINGEN TRADING COMPANY LLC

SHIPPER : SEAH STEEL AMERICA, INC.

NO.	HEAT NO. (BATCH NO.)	TYPE	ORDER SIZE	QUANTITY			REMARK																														
				PCS	TOTAL LENGTH	WEIGHT(FT/7)																															
5	V18139 (SA24161010)	BBE	4.1/2" X 0.337" X 42,000 FT	287	12,054.000 FT	81.967	* CONFIRM TO NACE MR 0175 & MR 0103 (CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS VALUE ONLY) * HARDNESS TEST RESULT : Max. Value * TENSILE SPECIMEN : RECTANGULAR (11.90" WIDTH 1" or 3/4") * UT/ET CALIBRATION REFERENCE : Ø 3.2MM DRILLED HOLE * METALLOGRAPHIC TEST : GOOD * JD FIELDS																														
6	V13704 (SA24161020)	BHE	4.1/2" X 0.337" X 42,000 FT	204	8,568.000 FT	58.261																															
7	V13704 (SA24162010)	BHE	4.1/2" X 0.337" X 42,000 FT	26	1,092.000 FT	7.425																															
8	V18814 (SG24091060)	BBE	2.3/8" X 0.218" X 42,000 FT	95	3,990.000 FT	9.097	Steel Making : HYUNDAI STEEL (KOREA) Coil Rolling : HYUNDAI STEEL (KOREA)																														
NO.	HEAT NO. (BATCH NO.)	HYDRO STATIC TEST	5 Sec. R E S I S T A N C E T E S T	CHEMICAL COMPOSITION(%)														TENSILE TEST				IMPACT TEST				HARD NESS TEST	HEAT TREAT MENT										
				C L I M I N G	Mn T I N G	P T I N G	S I N G	CU I N G	NI I N G	CR I N G	MO I N G	V I N G	Nb I N G	TI I N G	B I N G	Pb I N G	CD I N G	D I N G	TENSILE STRENGTH	YIELD STRENGTH	Y.R.	E.L.	L O C	ENERGY (Joule)	SHEAR AREA (%)			Drop Weight Test Test	HV	SN							
		psi		*1	*2	*3	*4	*5	*6										*7	*8	psi	psi	%	%	%	1	2	3	AVE	1	2	3	AVE		*11		
SHRC							30		MAX	22	45	120	25	15	40	40	40	15	50	50	40	10	25			110200	76900	93						250			
							MIN																		66700	52200											
5	V18139 (SA24161010)	G	G	G	G	G			H	6	1	76	15	6	1	1	2	0	1	15	0	1	10			75710	67790	90	29						178	G	
6	V13704 (SA24161020)	G	G	G	G	G			P	6	1	78	16	6	2	1	2	0	3	14	1	1	10														
		2970	G	G	G	G			P	6	1	78	17	6	2	1	2	0	3	13	1	1	10														
									H	5	0	75	19	5	1	2	3	0	2	14	1	1	9			72370	65010	90	28						171	G	
									P	5	0	75	18	6	1	1	3	0	3	14	0	0	9														
									P	5	0	75	18	6	1	1	3	0	3	15	0	1	9														
7	V13704 (SA24162010)	G	G	G	G	G			P	5	0	75	19	5	1	2	3	0	2	14	1	1	9														
		2970	G	G	G	G			H	5	0	75	19	5	1	2	3	0	2	14	1	1	9			72370	65010	90	28						171	G	
									P	5	0	75	18	6	1	1	3	0	3	14	0	0	9														
									P	5	0	75	18	6	1	1	3	0	3	15	0	1	9														
8	V18814 (SG24091060)	G	G	G	G	G			H	6	1	77	13	4	1	1	2	2	0	1	16	1	2	10			79040	72510	92	25						178	G
		2970	G	G	G	G			P	6	1	78	14	5	1	1	2	0	3	25	1	1	10														
*1:BBE,BLACK,BREVELED ENP40-35;*6:GOOD;*8:Plasma Surface Treatment;*10:Location *2:UT/ET or UT Body Corrosion Test or Ultrasonic Test;*9:Analysis:JHSteel, Private *4:JHSteel Indus. Significant Figure: 2.5(1/10), 3.5(1/10), 4.5(1/10), 5.5(1/10), 6.5(1/10), 7.5(1/10), 8.5(1/10), 9.5(1/10), 10.5(1/10), 11.5(1/10), 12.5(1/10), 13.5(1/10), 14.5(1/10), 15.5(1/10), 16.5(1/10), 17.5(1/10), 18.5(1/10), 19.5(1/10), 20.5(1/10), 21.5(1/10), 22.5(1/10), 23.5(1/10), 24.5(1/10), 25.5(1/10), 26.5(1/10), 27.5(1/10), 28.5(1/10), 29.5(1/10), 30.5(1/10), 31.5(1/10), 32.5(1/10), 33.5(1/10), 34.5(1/10), 35.5(1/10), 36.5(1/10), 37.5(1/10), 38.5(1/10), 39.5(1/10), 40.5(1/10), 41.5(1/10), 42.5(1/10), 43.5(1/10), 44.5(1/10), 45.5(1/10), 46.5(1/10), 47.5(1/10), 48.5(1/10), 49.5(1/10), 50.5(1/10), 51.5(1/10), 52.5(1/10), 53.5(1/10), 54.5(1/10), 55.5(1/10), 56.5(1/10), 57.5(1/10), 58.5(1/10), 59.5(1/10), 60.5(1/10), 61.5(1/10), 62.5(1/10), 63.5(1/10), 64.5(1/10), 65.5(1/10), 66.5(1/10), 67.5(1/10), 68.5(1/10), 69.5(1/10), 70.5(1/10), 71.5(1/10), 72.5(1/10), 73.5(1/10), 74.5(1/10), 75.5(1/10), 76.5(1/10), 77.5(1/10), 78.5(1/10), 79.5(1/10), 80.5(1/10), 81.5(1/10), 82.5(1/10), 83.5(1/10), 84.5(1/10), 85.5(1/10), 86.5(1/10), 87.5(1/10), 88.5(1/10), 89.5(1/10), 90.5(1/10), 91.5(1/10), 92.5(1/10), 93.5(1/10), 94.5(1/10), 95.5(1/10), 96.5(1/10), 97.5(1/10), 98.5(1/10), 99.5(1/10), 100.5(1/10), 101.5(1/10), 102.5(1/10), 103.5(1/10), 104.5(1/10), 105.5(1/10), 106.5(1/10), 107.5(1/10), 108.5(1/10), 109.5(1/10), 110.5(1/10), 111.5(1/10), 112.5(1/10), 113.5(1/10), 114.5(1/10), 115.5(1/10), 116.5(1/10), 117.5(1/10), 118.5(1/10), 119.5(1/10), 120.5(1/10), 121.5(1/10), 122.5(1/10), 123.5(1/10), 124.5(1/10), 125.5(1/10), 126.5(1/10), 127.5(1/10), 128.5(1/10), 129.5(1/10), 130.5(1/10), 131.5(1/10), 132.5(1/10), 133.5(1/10), 134.5(1/10), 135.5(1/10), 136.5(1/10), 137.5(1/10), 138.5(1/10), 139.5(1/10), 140.5(1/10), 141.5(1/10), 142.5(1/10), 143.5(1/10), 144.5(1/10), 145.5(1/10), 146.5(1/10), 147.5(1/10), 148.5(1/10), 149.5(1/10), 150.5(1/10), 151.5(1/10), 152.5(1/10), 153.5(1/10), 154.5(1/10), 155.5(1/10), 156.5(1/10), 157.5(1/10), 158.5(1/10), 159.5(1/10), 160.5(1/10), 161.5(1/10), 162.5(1/10), 163.5(1/10), 164.5(1/10), 165.5(1/10), 166.5(1/10), 167.5(1/10), 168.5(1/10), 169.5(1/10), 170.5(1/10), 171.5(1/10), 172.5(1/10), 173.5(1/10), 174.5(1/10), 175.5(1/10), 176.5(1/10), 177.5(1/10), 178.5(1/10), 179.5(1/10), 180.5(1/10), 181.5(1/10), 182.5(1/10), 183.5(1/10), 184.5(1/10), 185.5(1/10), 186.5(1/10), 187.5(1/10), 188.5(1/10), 189.5(1/10), 190.5(1/10), 191.5(1/10), 192.5(1/10), 193.5(1/10), 194.5(1/10), 195.5(1/10), 196.5(1/10), 197.5(1/10), 198.5(1/10), 199.5(1/10), 200.5(1/10), 201.5(1/10), 202.5(1/10), 203.5(1/10), 204.5(1/10), 205.5(1/10), 206.5(1/10), 207.5(1/10), 208.5(1/10), 209.5(1/10), 210.5(1/10), 211.5(1/10), 212.5(1/10), 213.5(1/10), 214.5(1/10), 215.5(1/10), 216.5(1/10), 217.5(1/10), 218.5(1/10), 219.5(1/10), 220.5(1/10), 221.5(1/10), 222.5(1/10), 223.5(1/10), 224.5(1/10), 225.5(1/10), 226.5(1/10), 227.5(1/10), 228.5(1/10), 229.5(1/10), 230.5(1/10), 231.5(1/10), 232.5(1/10), 233.5(1/10), 234.5(1/10), 235.5(1/10), 236.5(1/10), 237.5(1/10), 238.5(1/10), 239.5(1/10), 240.5(1/10), 241.5(1/10), 242.5(1/10), 243.5(1/10), 244.5(1/10), 245.5(1/10), 246.5(1/10), 247.5(1/10), 248.5(1/10), 249.5(1/10), 250.5(1/10), 251.5(1/10), 252.5(1/10), 253.5(1/10), 254.5(1/10), 255.5(1/10), 256.5(1/10), 257.5(1/10), 258.5(1/10), 259.5(1/10), 260.5(1/10), 261.5(1/10), 262.5(1/10), 263.5(1/10), 264.5(1/10), 265.5(1/10), 266.5(1/10), 267.5(1/10), 268.5(1/10), 269.5(1/10), 270.5(1/10), 271.5(1/10), 272.5(1/10), 273.5(1/10), 274.5(1/10), 275.5(1/10), 276.5(1/10), 277.5(1/10), 278.5(1/10), 279.5(1/10), 280.5(1/10), 281.5(1/10), 282.5(1/10), 283.5(1/10), 284.5(1/10), 285.5(1/10), 286.5(1/10), 287.5(1/10), 288.5(1/10), 289.5(1/10), 290.5(1/10), 291.5(1/10), 292.5(1/10), 293.5(1/10), 294.5(1/10), 295.5(1/10), 296.5(1/10), 297.5(1/10), 298.5(1/10), 299.5(1/10), 300.5(1/10), 301.5(1/10), 302.5(1/10), 303.5(1/10), 304.5(1/10), 305.5(1/10), 306.5(1/10), 307.5(1/10), 308.5(1/10), 309.5(1/10), 310.5(1/10), 311.5(1/10), 312.5(1/10), 313.5(1/10), 314.5(1/10), 315.5(1/10), 316.5(1/10), 317.5(1/10), 318.5(1/10), 319.5(1/10), 320.5(1/10), 321.5(1/10), 322.5(1/10), 323.5(1/10), 324.5(1/10), 325.5(1/10), 326.5(1/10), 327.5(1/10), 328.5(1/10), 329.5(1/10), 330.5(1/10), 331.5(1/10), 332.5(1/10), 333.5(1/10), 334.5(1/10), 335.5(1/10), 336.5(1/10), 337.5(1/10), 338.5(1/10), 339.5(1/10), 340.5(1/10), 341.5(1/10), 342.5(1/10), 343.5(1/10), 344.5(1/10), 345.5(1/10), 346.5(1/10), 347.5(1/10), 348.5(1/10), 349.5(1/10), 350.5(1/10), 351.5(1/10), 352.5(1/10), 353.5(1/10), 354.5(1/10), 355.5(1/10), 356.5(1/10), 357.5(1/10), 358.5(1/10), 359.5(1/10), 360.5(1/10), 361.5(1/10), 362.5(1/10), 363.5(1/10), 364.5(1/10), 365.5(1/10), 366.5(1/10), 367.5(1/10), 368.5(1/10), 369.5(1/10), 370.5(1/10), 371.5(1/10), 372.5(1/10), 373.5(1/10), 374.5(1/10), 375.5(1/10), 376.5(1/10), 377.5(1/10), 378.5(1/10), 379.5(1/10), 380.5(1/10), 381.5(1/10), 382.5(1/10), 383.5(1/10), 384.5(1/10), 385.5(1/10), 386.5(1/10), 387.5(1/10), 388.5(1/10), 389.5(1/10), 390.5(1/10), 391.5(1/10), 392.5(1/10), 393.5(1/10), 394.5(1/10), 395.5(1/10), 396.5(1/10), 397.5(1/10), 398.5(1/10), 399.5(1/10), 400.5(1/10), 401.5(1/10), 402.5(1/10), 403.5(1/10), 404.5(1/10), 405.5(1/10), 406.5(1/10), 407.5(1/10), 408.5(1/10), 409.5(1/10), 410.5(1/10), 411.5(1/10), 412.5(1/10), 413.5(1/10), 414.5(1/10), 415.5(1/10), 416.5(1/10), 417.5(1/10), 418.5(1/10), 419.5(1/10), 420.5(1/10), 421.5(1/10), 422.5(1/10), 423.5(1/10), 424.5(1/10), 425.5(1/10), 426.5(1/10), 427.5(1/10), 428.5(1/10), 429.5(1/10), 430.5(1/10), 431.5(1/10), 432.5(1/10), 433.5(1/10), 434.5(1/10), 435.5(1/10), 436.5(1/10), 437.5(1/10), 438.5(1/10), 439.5(1/10), 440.5(1/10), 441.5(1/10), 442.5(1/10), 443.5(1/10), 444.5(1/10), 445.5(1/10), 446.5(1/10), 447.5(1/10), 448.5(1/10), 449.5(1/10), 450.5(1/10), 451.5(1/10), 452.5(1/10), 453.5(1/10), 454.5(1/10), 455.5(1/10), 456.5(1/10), 457.5(1/10), 458.5(1/10), 459.5(1/10), 460.5(1/10), 461.5(1/10), 462.5(1/10), 463.5(1/10), 464.5(1/10), 465.5(1/10), 466.5(1/10), 467.5(1/10), 468.5(1/10), 469.5(1/10), 470.5(1/10), 471.5(1/10), 472.5(1/10), 473.5(1/10), 474.5(1/10), 475.5(1/10), 476.5(1/10), 477.5(1/10), 478.5(1/10), 479.5(1/10), 480.5(1/10), 481.5(1/10), 482.5(1/10), 483.5(1/10), 484.5(1/10), 485.5(1/10), 486.5(1/10), 487.5(1/10), 488.5(1/10), 489.5(1/10), 490.5(1/10), 491.5(1/10), 492.5(1/10), 493.5(1/10), 494.5(1/10), 495.5(1/10), 496.5(1/10), 497.5(1/10), 498.5(1/10), 499.5(1/10), 500.5(1/10), 501.5(1/10), 502.5(1/10), 503.5(1/10), 504.5(1/10), 505.5(1/10), 506.5(1/10), 507.5(1/10), 508.5(1/10), 509.5(1/10), 510.5(1/10), 511.5(1/10), 512.5(1/10), 513.5(1/10), 514.5(1/10), 515.5(1/10), 516.5(1/10), 517.5(1/10), 518.5(1/10), 519.5(1/10), 520.5(1/10), 521.5(1/10), 522.5(1/10), 523.5(1/10), 524.5(1/10), 525.5(1/10), 526.5(1/10), 527.5(1/10), 528.5(1/10), 529.5(1/10), 530.5(1/10), 531.5(1/10), 532.5(1/10), 533.5(1/10), 534.5(1/10), 535.5(1/10), 536.5(1/10), 537.5(1/10), 538.5(1/10), 539.5(1/10), 540.5(1/10), 541.5(1/10), 542.5(1/10), 543.5(1/10), 544.5(1/10), 545.5(1/10), 546.5(1/10), 547.5(1/10), 548.5(1/10), 549.5(1/10), 550.5(1/10), 551.5(1/10), 552.5(1/10), 553.5(1/10), 554.5(1/10), 555.5(1/10), 556.5(1/10), 557.5(1/10), 558.5(1/10), 559.5(1/10), 560.5(1/10), 561.5(1/10), 562.5(1/10), 563.5(1/10), 564.5(1/10), 565.5(1/10), 566.5(1/10), 567.5(1/10), 568.5(1/10), 569.5(1/10), 570.5(1/10), 571.5(1/10), 572.5(1/10), 573.5(1/10), 574.5(1/10), 575.5(1/10), 576.5(1/10), 577.5(1/10), 578.5(1/10), 579.5(1/10), 580.5(1/10), 581.5(1/10), 582.5(1/10), 583.5(1/10), 584.5(1/10), 585.5(1/10), 586.5(1/10), 587.5(1/10), 588.5(1/10), 589.5(1/10), 590.5(1/10), 591.5(1/10), 592.5(1/10), 593.5(1/10), 594.5(1/10), 595.5(1/10), 596.5(1/10), 597.5(1/10), 598.5(1/10), 599.5(1/10), 600.5(1/10), 601.5(1/10), 602.5(1/10), 603.5(1/10), 604.5(1/10), 605.5(1/10), 606.5(1/10), 607.5(1/10), 608.5(1/10), 609.5(1/10), 610.5(1/10), 611.5(1/10), 612.5(1/10), 613.5(1/10), 614.5(1/10), 615.5(1/10), 616.5(1/10), 617.5(1/10), 618.5(1/10), 619.5(1/10), 620.5(1/10), 621.5(1/10), 622.5(1/10), 623.5(1/10), 624.5(1/10), 625.5(1/10), 626.5(1/10), 627.5(1/10), 628.5(1/10), 629.5(1/10), 630.5(1/10), 631.5(1/10), 632.5(1/10), 633.5(1/10), 634.5(1/10), 635.5(1/10), 636.5(1/10), 637.5(1/10), 638.5(1/10), 639.5(1/10), 640.5(1/10), 641.5(1/10), 642.5(1/10), 643.5(1/10), 644.5(1/10), 645.5(1/10), 646.5(1/10), 647.5(1/10), 648.5(1/10), 649.5(1/10), 650.5(1/10), 651.5(1/10), 652.5(1/10), 653.5(1/10), 654.5(1/10), 655.5(1/10), 656.5(1/10), 657.5(1/10), 658.5(1/10), 659.5(1/10), 660.5(1/10), 661.5(1/10), 662.5(1/10), 663.5(1/10), 664.5(1/10), 665.5(1/10), 666.5(1/10), 667.5(1/10), 668.5(1/10), 669.5(1/10), 670.5(1/10), 671.5(1/10), 672.5(1/10), 673.5(1/10), 674.5(1/10), 675.5(1/10), 676.5(1/10), 677.5(1/10), 678.5(1/10), 679.5(1/10), 680.5(1/10), 681.5(1/10), 682.5(1/10), 683.5(1/10), 684.5(1/10), 685.5(1/10), 686.5(1/10), 687.5(1/10), 688.5(1/10), 689.5(1/10), 690.5(1/10), 691.5(1/10),																																					

* THIS CERTIFICATE IS ISSUED
ACCORDING TO EN 10204 3.1 : 2004
ISO 10674 3.1 : 2013(4.1B:1991)

We hereby certify that the material herein has been made and tested in accordance with above specification and the results of all test are acceptable.
In case of improper use other than the indicated on this certificate may cause safety hazard and/or property problems.
All copyright belong to SeAH Steel and there will be legal liability or liability damages if someone else forges this MTX.
This mill test report is not related the accreditation standard (KS Q ISO/IEC 17025, operation instructions and rec. and KQ-AS accreditation).

J. M. Kim
Manager of Q.M Dept. S&AH